
1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

.1-1
 pillihp daeh talF(slenaP rennI esaeler ,dnuorg talf a no sesaB ediS eht ecalP

 latnozireH eht xif neht ,)citengaM(slenaP rettuO & )scp 4 # 61*5M swercs
 )scp 8 # 8*5M wercs pillihp daeh ssurt( sesaB ediS htiw raB gnitcennoC



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

2



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

3



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

scp 8#51*5M wercs pillihp daeh ssurt(emarf pot dna pot ksed esaeleR .2



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

.nmuloc no emarf pot eht xif neht ,nmuloc eht ot elbac lortnoc eht llatsnI .3
)scp 8#rehsaw gnirps 8M+rehsaw 8M+61*8Mwercs tekcos xeH(    



1

1

2

2

3

3

4

4

5

5

3 1-



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

4. 
Open the cover of rear bottom cable management and fix 
on connecting bar (truss head phillip screw M5*8 # 6 pcs)



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

rab gnitcennoc no reganam elbac pot raer eht xiF .5  
)scp 6 # 8*5M wercs pillihp daeh ssurt(



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 gnitcennoc no reganam elbac pot raer eht xiF .1-5
)scp 6 # 8*5M wercs pillihp daeh ssurt( rab



D ( 0.9 )

D

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 daeh ssurt( rab gnitcennoc no reganam elbac pot raer eht xiF .2-5
)scp 6 # 8*5M wercs pillihp



E ( 0.8 )

E

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 daeh ssurt( rab gnitcennoc no reganam elbac pot raer eht xiF .3-5
)scp 6 # 8*5M wercs pillihp



AE ( 0.6 )
AE

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

6. Install the Column control panel-traces the cable



AF

1

1

2

2

3

3

4

4

5

5

-1.



1

1

2

2

3

3

4

4

5

5

7.
Fix the desk top on top frame(truss head phillip screw M5*15 # 8 pcs), then raise 
the column and install the information box into the desk top(truss head phillip 
screw M4*12 # 4 pcs)



1

1

2

2

3

3

4

4

5

5

7-1.
Fix the desk top on top frame(truss head phillip screw M5*15 # 8 pcs), then raise 
the column and install the information box into the desk top(truss head phillip 
screw M4*12 # 4 pcs)



1

1

2

2

3

3

4

4

5

5

7-2.
Fix the desk top on top frame(truss head phillip screw M5*15 # 8 pcs), then raise 
the column and install the information box into the desk top(truss head phillip 
screw M4*12 # 4 pcs)



F ( .3 )

F

1

1

2

2

3

3

4

4

5

5

7-3.
Fix the desk top on top frame(truss head phillip screw M5*15 # 8 pcs), then raise 
the column and install the information box into the desk top(truss head phillip 
screw M4*12 # 4 pcs)



P

1

1

2

2

3

3

4

4

5

5

8.

screw M5*8 # 4 pcs).



2

2

4

4

5

5

.
Pass all the cables of  information box through the gap of  rear top cable 
management, then install the front cable menagement(truss head phillip 
screw M5*8 # 4 pcs).



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

   .9
 .tnemeganam elbac mottob dna pot otni UDP llatsnI

4#8*5M wercs tekcos xeH :poT  
rehsaw gnirps 5M+rehsaw 5M+stun 5M  :mottoB



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

-9 1    .
 .tnemeganam elbac mottob dna pot otni UDP llatsnI

 4#8*5M wercs tekcos xeH :poT
rehsaw gnirps 5M+rehsaw 5M+stun 5M  :mottoB



1

1

D D

 .
oc eht nepo v irdwercs daehtalf yb ecart elbac  fo sre v  dna ,re

.xob noitamrofni dna UDP morf seriw dna selbac eganam



U ( 1.2 )

U

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

10-1.
 



T ( 0.25 )

V ( 0.35 )

T

V

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

. 
open the cov ver, and 
manage cables and wires from PDU and information box.



AJ ( 0.45 )

AH AJ

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

. 



K ( 0.4 )

K

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

.11  
eht ot lenap lortnoc llatsnI  edis thgir fo  pot ksed 

)scp 2 # 61*4Mwercs pillihp daeh llip(



  .  

W

1

1

2

2

C C

-11  .
 dna emarf pot neewteb pag eht hguorht ssap dluohs eriw lortnoC

nmuloc  , neht  dna tnemeganam elbac pot raer otni eriw tresni 
.xob lortnoc eht ot tcennoc



  .  

AB

1

1

2

2

C C

-11  .
.xob lortnoc eht ot tcennoc



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 .21
pot ksed fo edis tfel eht ot regnah enohp daeh llatsnI

)2 #21*5M wercs pillihp daeh ssurt(



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

21 1-



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 .31
 daeh talF(.tsop munimula dna taes tnioj htiw mra rotinom llatsnI

 smra rotinom fo spets ylbmessa()scp 4 # 21*5M wercs pillihp
)launam ylbmessA smra ot gnidrocc



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

.1-31
 ,)swercs dehcatta smra yb(smra ot etalp cilyrcA 3 llatsnI

.spets ylbmessa hsinif neht



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

 etelpmoC ylbmessA




